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Objectives
Role of GLP-1 in appetite regulation

Clinical trials of Liraglutide (Saxenda®) in weight management

Clinical use of Liraglutide (Saxenda®) in weight management
◦ Indications
◦ Contraindications
◦ Cautions
◦ Dosing
◦ Side Effects
◦ Follow up



Multiple hormones play a key role in hunger and satiety

BBB, blood-brain barrier; CCK, cholecystokinin; GLP-1, glucagon-like peptide-1; PYY, peptide YY .
Suzuki K et al. Exp Diabetes Res. 2012;2012:824305.
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Liraglutide



Like natural GLP-1, liraglutide activates specific areas in the brain involved in the regulation of 
appetite and food intake*†

*Clinical significance has not been established.

Liraglutide reduced
hunger, increased
fullness and satiety, and 
decreased food intake, 
compared to placebo.†

GLP-1 is a physiological regulator of appetite and food intake



A Randomized Controlled Trial of 3.0 mg 
of Liraglutide 
in Weight Management
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Mean change in body weight (%)
By prediabetes status: 0–56 weeks

Data are observed means with standard error bars, and the symbols at the right represent the 56-week weight change using LOCF imputation 
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Categorical weight loss
At week 56
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Pi-Sunyer et al. NEJM 2015;373:11-22



~2/3 of patients lost >5% initial body weight

~1/3 of patients lost >10% initial body weight

~15% of patients lost >15% initial body weight

Weight loss with Liraglutide
in conjunction with reduced calorie diet and increased PA  

Pi-Sunyer et al. NEJM 2015;373:11-22



Mean change in body weight (%)
0–172 weeks

778
320

Mean baseline weight: 
108 kg
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Liraglutide is indicated as an adjunct to a reduced calorie diet and increased physical activity for 

chronic weight management in adult patients with an initial body mass index (BMI) of: 

◦ ≥30 kg/m2 or greater (obese), or 

◦ ≥27 kg/m2 or greater (overweight) in the presence of at least one weight-related comorbidity (e.g., hypertension, 

type 2 diabetes, or dyslipidemia) and who have failed a previous weight management intervention

Liraglutide indication

Saxenda® (liraglutide), Product Monograph, Novo Nordisk Canada Inc, June 2015



Personal or family history of medullary thyroid carcinoma or in patients with Multiple Endocrine Neoplasia 
syndrome type 2 (MEN 2)

Hypersensitivity to liraglutide or to any ingredient in the formulation

Pregnant and breastfeeding women

Liraglutide contraindications

Saxenda® (liraglutide), Product Monograph, Novo Nordisk Canada Inc, June 2015



Severe renal impairment (GFR < 30)

Hepatic insufficiency

Prior pancreatitis

Unstable cardiovascular disease

Liraglutide cautions

Saxenda® (liraglutide), Product Monograph, Novo Nordisk Canada Inc, June 2015



Stop DPP-IV inhibitors or other GLP-1 agonists

Reduce or discontinue insulin secretagogues

Recommendation against co-administration with insulin1

Considerations in Diabetics

Saxenda® (liraglutide), Product Monograph, Novo Nordisk Canada Inc, June 2015



Dosage and administration

Saxenda® (liraglutide), Product Monograph, Novo Nordisk Canada Inc, June 2015

• The 0.6, 1.2, 1.8, and 2.4 mg doses are intended to reduce gastrointestinal symptoms during initial dose escalation

• If patients do not tolerate an increased dose during dose escalation, the dose escalation can be changed with a total delay of up 
to 7 days





Nausea

Diarrhea

Constipation

Vomiting

Dyspepsia

Dizziness

Dysgeusia

Side Effects

Saxenda® (liraglutide), Product Monograph, Novo Nordisk Canada Inc, June 2015



Proportion of subjects with nausea
0–56 weeks 

Week

0

5

10

15

20

25

30

0 4 8 12 16 20 24 28 32 36 40 44 48 52 56

Liraglutide 3.0 mg Placebo

Pr
op

or
tio

n 
of

 su
bj

ec
ts

 (%
)

Proportion of patients reporting nausea at:
Week 4: 24.7% (liraglutide) vs. 5.4% (placebo)
Week 8: 14.7% (liraglutide) vs. 3.2% (placebo)
Week 56: 5.5% (liraglutide) vs. 1.7% (placebo)

Safety analysis set
Pi-Sunyer et al. NEJM 2015;373:11-22



Delay dose escalation

Increase dose in smaller increments

Administer at bedtime

Submaximal dose

Change to a once weekly GLP-1 agonist1

Strategies to mitigate GI side effects

1Trujillo JM et al. Ther Adv Endocrinol Metab 2015;6:19-28



Gallbladder disease
◦ Cholelithiasis: 2.2% Liraglutide vs. 0.8% placebo
◦ Cholecystitis: 0.8% Liraglutide vs. 0.4% placebo

Breast Neoplasms
◦ Breast cancer in 0.7% of Liraglutide treated women vs. 0.2% placebo treated
◦ Too few cases to determine if Liraglutide related
◦ Enhanced ascertainment

Safety



Heart rate, blood pressure, weight

Glycemic control in diabetics

GI side effects

Effect on appetite

◦ meal skipping

◦ calorie intake

◦ protein intake (target 1 – 1.2 g / kg ideal body weight)

Follow up



After 12 weeks at the maximum dose liraglutide should be stopped if body weight loss has 
not been >5%

Stopping Rule



Weaning recommended

Based on the elimination half-life, patients should be advised to reinitiate liraglutide at 0.6 mg if more 

than 3 days have elapsed since the last liraglutide dose. This approach will mitigate any 

gastrointestinal symptoms associated with re-initiation of treatment.

Medication discontinuation



Encourage your Saxenda® patient to enrol by calling 1-844-SAX-ENDA 
(1-844-729-3632) or by visiting www.SaxendaCareCanada.ca

A FREE support program focused on small steps that help patients work towards their weight management goals—
encourage your patients to enrol today!

Patients who enrol in SaxendaCare™ receive FREE access to a step-by-step support program 
designed to help them adhere to their therapy by:

• Getting them off to a good start on Saxenda® by learning how to inject, titrate and manage side effects
• Helping them build skills to make healthier choices and stay motivated

Benefits include:

Access to SaxendaCare™ Registered Nurses and 
Dietitians to provide support, answers to questions, 
and help with pen training

A website that includes education and tools on proper 
nutrition, physical activity and staying motivated

Tools and resources to help patients get started 
with Saxenda®

Weekly emails to guide patients along the way, 
keep them motivated and reinforce adherence

SaxendaCare™



Questions?
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